
 
 
 
 
 
 
 
 

Comprehensive 
Wastewater Plan 

 
 

March 2023 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Western Lake Superior Sanitary District 
2626 Courtland Street • Duluth, MN 55806 

(218) 722 - 3336 • wlssd.com 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

 

WLSSD Board of Directors 
WLSSD is governed by a nine-member citizen board. The makeup of the board is defined in Minnesota statutes 
within WLSSD’s enabling legislation. Four members are appointed by the City of Duluth, three by the City of 
Cloquet, one is elected by Carlton County cities and townships in the WLSSD service area and one is elected by 
St. Louis County cities and townships in the service area. Board members are selected by the communities they 
[...]
Significant portions of Carlton County contain soils that have severe limitations for SSTS. Specifically, Thomson 
Township contains soil types, which are well-drained, but have slow water percolation rates. Therefore, sewage 
treatment systems may become hydraulically overloaded and fail to function properly. 

 
The north shore area of Lake Superior has variable conditions for soil thickness with ledge rock often 
outcropping. Experience has found that a site-specific soils survey is required at the time of an SSTS suitability 
determination. However, this is often too late for the landowner to discover that the site may have an SSTS 
limitation. It is apparent that soils characteristics are a limiting factor for the location of subsurface sewage 
treatment systems in a significant portion of the WLSSD area. 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

39 

 

 

4.3.3 : Inspection and Monitoring Needs 
 
Long-term protection of the environment requires that inspection and monitoring of SSTS continue by the 
responsible local government unit particularly in those areas most susceptible to contamination (e.g., shoreland 
zones). Inspection should continue to be the primary responsibility of local government (county and city). 
Monitoring needs refer to field and administrative actions, which can be implemented to address how well the 
SSTS program is administered by local government. 

 
4.3.4 : Managed On-Site Treatment Systems 

The WLSSD Wastewater Comprehensive Plan contemplates that in certain areas management of wastewater 
generated from a home or business would continue to utilize on-site systems. In these areas, systems continue 
to be managed by the user, with County oversight (St. Louis or Carlton), under rules established by the 
Legislature and the Minnesota Pollution Control Agency (MPCA). Costs of construction, maintenance, and 
operation are typically the responsibility of the property owner. 

 
In certain communities, poor soil conditions, high population densities, small lot sizes or persistent failures of 
on-site systems have made continued management by the home or business owner a less than desirable 
alternative. Often the only solutions recommended in these areas have been to connect to a centralized sewer 
system for ultimate treatment either at WLSSD or at a decentralized treatment site. An option available that 
stands between publicly owned collection systems and individually owned on-site systems are managed on-site 
systems. 

 
A system of managed on-site treatment systems could entail different levels of control, but in each case it would 
mean that the property owner would give up some or all control of the on-site treatment system in exchange 
for management by a third party. The third party could be the local unit of government (i.e., township, city, 
county or an entity similar to the Pike Lake Area Wastewater Collection System (PLAWCS) or the Duluth 
North Shore Sanitary District (DNSSD). In exchange for the third party having control of the on-site system, 
the property owner would receive services on their system, and payment for such services would be collected 
in a way that all property owners could benefit equitably from being part of the managed on-site system area. 

 
On-site system management could come in various levels of control beyond the direct control of the property 
owner. The following decentralized wastewater management models, from the least comprehensive to the 
most comprehensive, are shown below as described by the Environmental Protection Agency (EPA). 

 
 Homeowner Awareness Model 

This model is well suited to areas of low environmental sensitivity where sites are suitable for 
conventional onsite systems. In this case, systems are sited and constructed on prescribed criteria and 
the homeowner is provided with maintenance reminders. This system is relatively easy to implement, 
however there is often times no compliance mechanism in place. 

 
 Maintenance Contract Model 

This model is best suited for areas with low to moderate environmental sensitivity where sites are 
marginally suitable for conventional onsite systems due to small lots, shallow soils or low-permeability 
soils. They are often times found in small cluster systems. Under the Maintenance Contract Model 
there is a lower risk of treatment system malfunctions, however, like the Homeowner Awareness 
Model there is some degree of difficulty tracking and enforcing compliance due to the reliance on the 
owner or contractor to report a lapse in services. 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

40 

 

 

 Operating Permit Model 
A typical application of this model is found in areas of moderate environmental sensitivity where sites 
are marginally suitable for conventional onsite systems due to small lots, shallow solids or low 
permeability soils. This system uses regular compliance monitoring reports and non-compliant systems 
are identified and corrective actions are required. 

 
 Responsible Management Entity (RME) Operation 

This model is best suited for areas of moderate to high environmental sensitivity where reliable and 
sustainable system management is required. This application is frequently found in cluster systems. 
Operations and maintenance responsibility is transferred from the system owner to a professional 
management entity that holds the operating permit. Typically, there is one permit for each group of 
systems. The RME must have the approval of the property owner for repairs which could result in a 
conflict if performance problems are identified by the RME and not corrected by the property owner. 

 
 Responsible Management Entity (RME) Ownership Model 

This management model is typically found in areas of greatest environmental sensitivity, where reliable 
management is required. This includes sole source aquifers, wellhead or source water protection zones, 
critical aquatic habitats, and outstanding value resource waters.  This is the preferred management 
model for cluster systems serving multiple properties under different ownership. The model provides 
the greatest protection of environmental resources and homeowner investment and also removes the 
potential conflicts between the user and the RME as discussed in the previous model. This system offers 
a high level of oversight if system problems occur. 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

41 

 

 

Section 5: WASTEWATER TREATMENT 
PROCESS & FACILITY 
ANALYSIS 

Section 5.1: Treatment Plant Capacity 

The WLSSD wastewater treatment plant is a tertiary treatment facility that currently treats approximately 36 
MGD of wastewater on average from 17 municipal customers throughout a 530‐square mile region along with 
wastewater from several industrial users that include two large pulp and paper mills. The industrial and 
municipal customers within the WLSSD service area create a diverse and sometimes highly variable wastewater 
flow, temperature and composition. 

 
One of the unique characteristics of the WLSSD facility is the dominance of loading from industries relative to 
municipal sources. On average, 50‐60 percent of current influent wastewater flows are from the Sappi paper mill 
located in Cloquet and the ST Paper 1, LLC mill located in Duluth (Duluth Mill). The Sappi facility is the largest 
wastewater contributor in the WLSSD service area. All Sappi and Duluth Mill flows are conveyed by the 
Knowlton Creek forcemain. Table 5-1 below shows the design capacities for the treatment plant. 

 
 

Table 5-1, Wastewater Treatment Plant Design Capacities 
 

Measure Capacity 

Flow (MGD) 48.4 MGD 

Peak Flow (MGD) 100.0 MGD 

Total Suspended Solids (TSS) 112,000 LBS/DAY 

Biochemical Oxygen Demand (BOD) 121,000 LBS/DAY 
 
 

Section 5.2: Treatment Plant Baseline Flows and Loads 

Historical 2015-2019 total plant influent (TPI) annual average, maximum month and maximum daily flows are 
shown in Table 5-2 on the following page. Data is excluded for 2020 and 2021 because it is not representative 
of normal operations due to COVID-19 pandemic effects, abnormally dry weather, and a temporary shutdown 
of the Duluth Mill. 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

42 

 

 

Table 5-2, Historical Treatment Plant Flow and Loadings 2015-2019 
 

Parameter 2015 2016 2017 2018 2019 

Total Plant Influent Flow 

Annual Average 36.7 37.1 38.5 35.9 37.8 

Maximum Month 45.9 49.4 45.9 43.5 46.1 

Maximum Week 55.7 66.1 57.2 57.3 56.1 

Maximum Day 81.9 112.8 97.3 101.4 71.2 

BOD Load (lb/d) 

Annual Average 84,213 71,397 61,432 59,668 57,732 

Maximum Month 101,251 95,288 75,351 72,424 71,797 

Maximum Week 110,994 100,860 92,052 77,578 86,758 

Maximum Day 148,674 142,754 197,556 103,739 120,041 

TSS Load (lb/d) 

Annual Average 68,344 55,791 58,395 54,150 58,252 

Maximum Month 84,641 70,121 73,102 66,520 92,115 

Maximum Week 102,661 89,083 121,782 75,909 147,146 

Maximum Day 137,905 180,049 261,683 124,174 198,427 

Phosphorous Load (lb/d) 

Annual Average 755 813 792 714 819 

Maximum Month 996 1,097 1,246 919 989 

Maximum Week 996 2,482 3,707 1,162 1,544 

Maximum Day 1,063 2,482 3,707 1,290 1,567 
 
Section 5.3: Treatment Plant Projected Flows and Loads 

Future wastewater flows and loadings will be largely defined by those from the two pulp and paper mills: Sappi 
and the Duluth Mills. WLSSD expects Sappi to operate consistent with its recent operation so future flows and 
loadings will be consistent in magnitude and variability with what has been observed recently. 

 
Historical TPI data includes historical Duluth Mill flows and loadings that are different than those anticipated in 
the future. Year 2042 annual average flows and loadings are summarized in Table 5-3 on the following page 
and were projected using the following assumptions: 

 
 40% of the TPI flow and 20% of the TPI loading is attributed to domestic users 
 Domestic flows and loadings will increase linearly 1.8% per decade 
 Sappi and Duluth Mill flows and loadings will remain constant 
 Future peaking factors will be consistent with historical peaking factors 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

43 

 

 

Table 5-3, Projected Treatment Plant Flow and Loadings 2022-2042 
 

Parameter 2022 2032 2042 

Total Plant Influent Flow 

Annual Average 35.0 35.3 35.5 

Maximum Month 46.5 46.8 47.2 

Maximum Week 62.3 62.7 63.2 

Maximum Day 106.2 107.0 107.7 

BOD Load (lb/d) 

Annual Average 59,432 59,646 59,860 

Maximum Month 89,964 90,288 90,612 

Maximum Week 98,621 98,976 99,331 

Maximum Day 175,866 176,165 176,767 

TSS Load (lb/d) 

Annual Average 57,474 57,681 57,888 

Maximum Month 89,753 90,076 90,400 

Maximum Week 143,373 143,889 144,405 

Maximum Day 254,972 255,890 256,808 

Phosphorous Load (lb/d) 

Annual Average 779 781 784 

Maximum Month 1,246 1,251 1,255 

Maximum Week 3,707 3,720 3,734 

Maximum Day 3,707 3,720 3,734 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

44 

 

 

Section 5.4: WLSSD Existing Facilities 

The wastewater treatment train consists of preliminary screening and grit removal, secondary treatment with a 
high purity oxygen activated sludge process, secondary clarification, disinfection with chlorination and 
dechlorination, and tertiary mixed media filtration. The solids produced by the liquid train are thickened, 
anaerobically digested at thermophilic and mesophilic temperatures, dewatered, and land applied as Class B 
biosolids material. Figure 5-1 below shows a schematic of the WLSSD treatment plant. 

 

Figure 5-1, WLSSD Existing Facilities Schematic 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

1. In-plant pumping 
2. Bar screens and grit removal 
3. Oxygen generation 
4. Activated sludge secondary treatment 
5. Secondary settling tanks 
6. Flocculation tanks 
7. Disinfection 
8. Mixed-media filtration 
9. Effluent discharge 

10. Dissolved air flotation thickeners (DAFT) 
11. Digesters 
12. Digested sludge storage 
13. Biosolids dewatering centrifuges 
14. Biosolids storage 
15. Biofilter 
16. Methane gas boilers 
17. Gas flare 
18. Process control 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

45 

 

 

5.4.1 Conveyance 

 In-plant Pumping: Wastewater from east of the plant is lifted into the plant by five, 40-foot long 
screw pumps, lifting the wastewater 20 feet so that it can flow by gravity through the rest of the 
treatment process. Each 72-inch diameter screw is driven by a 100-horsepower motor and can pump 
18.75 million gallons per day (MGD). An additional 20 (MGD) centrifugal pump can be added when 
wastewater flows are high. 

Each of the five screw pumps were replaced beginning in 2016 with three flight screws instead of two 
flight and firm capacity was increased from 60 to 75 MGD, with a capacity of 95 MGD when including 
the high flow pump. The wastewater from the western portion of the collection system, including flows 
from paper mills in Duluth and Cloquet, arrives at the total plant influent channel through the Knowlton 
Creek Forcemain. 

 Bar Screens and Grit Removal: Wastewater flows through large mechanically cleaned bar screens 
into grit tanks. The three 1/4-inch bar screens remove sticks, rags, and other debris that could damage 
process equipment, and each bar screen can process 80 MGD of wastewater, giving a firm capacity of 
160 MGD with one bar screen out of service. The wastewater slows down in one of two 50’ x 50’ x 7.5’ 
grit tanks, allowing sand and grit to settle out. Once wastewater is processed by the grit tanks, the grit 
screenings are transported by a flat belt conveyor and are sent to a landfill. 

 
In 2016, the District completed a major headworks rehabilitation project that improved screening and 
grit removal improvements. This project replaced the influent bar screens and reduced the bar spacing 
from ¾ inch to ¼ inch, installed new channel gate valves and stop logs, new scum collection equipment, 
grit collection, pumping and washing equipment. Additional concrete repairs were completed on the 
grit tanks and walkways to replace deteriorated concrete. In case of a system emergency involving the 
Knowlton Creek Pump Station, a redundant influent valve was added to the grit tanks. Odor curtains 
were added in the grit tank room to minimize odor in working areas. 

 
5.4.2 Secondary Treatment 

 Oxygen Generation: In 2019, WLSSD replaced the original 1970s cryogenic oxygen generation 
equipment with two vacuum swing adsorption (VSA) systems that now serve as the primary source of 
high purity oxygen gas to meet the biological needs of the treatment process. The original liquid oxygen 
tanks were moved to the new oxygen generation facility and the vaporizers were replaced. Each system 
is capable of producing 40 tons of pure oxygen per day for a total of 80 tons of pure oxygen daily. Liquid 
oxygen is stored in tanks for use as a backup or supplemental source of oxygen if needed. The systems 
move air through pressure vessels containing adsorbent media. The media act as a molecular sieve, 
retaining nitrogen molecules and other impurities at a low, positive pressure while the gaseous oxygen 
continues into the treatment system. Every 20-30 seconds, a vacuum blower briefly drops the pressure 
in the vessel, venting the impurities to the atmosphere. If demand for oxygen drops, the system can be 
“dialed down” to meet the lower need by operating a single VSA system, or by adding idle time within 
each cycle. Because of this project and other energy improvement projects, compared to 2021 the 
overall electrical usage at the wastewater treatment plant has decreased by approximately 23-percent 
since 2015 and 37-percent since 2011. 

 
 Activated Sludge Secondary Treatment: Wastewater, return-activated sludge, and pure oxygen 

are mixed in concrete oxygenation tanks that were constructed in the late 1970s and have been in 



Western Lake Superior Sanitary District 
WASTEWATER COMPREHENSIVE PLAN  

46 

 

 

continuous operation since. Each of the four oxygenation tanks contain four connected cells, or stages, 
that are 56 feet square and are 18-feet deep.. As wastewater flows from cell to cell, surface aeration 
mixers dissolve the high-purity oxygen into the wastewater. The oxygen creates an ideal environment 
for bacteria, which feed on organic matter in the wastewater. This biological process yields large 
populations of microorganisms, which breaks down pollutants into simpler non-polluting materials. This 
same process occurs in natural waterways, only at a slower pace. 

 
In 2022, a comprehensive assessment was completed for oxygenation reactor #4, which reviewed the 
condition of the structural roof slab, the visible exterior concrete, and the interior concrete. The 
condition of the 16 mixers were investigated and potential energy savings for upgrading the mixer 
impellers was analyzed. The assessment assumed the condition of reactor #4 to be representative of 
the condition of the remaining three reactors. This assessment is included as Appendix M of this Plan. 

 
The reactors are constructed with a topping slab over a structural beam/slab system with variable 
thickness that directs surface water to existing drains. The assessment revealed significant deterioration 
to the topping slab including freeze-thaw damage and cracking. The condition of the structure slab 
beneath the topping slab is not currently known as it is not visible. Between the topping slab and 
structural slab is a rubber membrane which has failed in a number of locations allowing water to leak 
into the interior central tunnel. Most of the tank exterior walls are below ground, however areas of 
visible exterior wall showed some failed expansion joints, some spalling and actively leaking cracks. 

 
The interior inspection revealed concrete degradation with areas of aggregate visible below the 
waterline indicating ¾ to 1-inch of missing material. Above the waterline, the walls and underside of the 
slab were clean. Reinforcing bars were visible on the underside of the slab and concrete beams, 
indicating a loss of the 2-inches of concrete cover. The columns had surface aggregate visible for the full 
height. 

 
Structural rehabilitation and mixer rehabilitation and optimization for each of the four reactor trains are 
currently planned in the 10-year Capital Improvement Program for 2025, 2027, 2029 and 2031. 

 
 Secondary Settling Tanks: Solids in wastewater settle to the bottom or float to the top in four 

settling tanks, or clarifiers. Each tank is 160’ in diameter and 14’ deep, and has a capacity of 2.1 million 
gallons. Large sweeping arms remove settled and floating solids from the tanks. The bacteria-rich settled 
solids, called sludge, are returned to the aeration basins as return-activated sludge to be mixed with 
incoming wastewater and oxygen. A smaller portion of the sludge is removed in order to make room 
for new microorganism growth and continued treatment. These solids are used to produce fertilizer 
(see biosolids production). The secondary clarifiers underwent a rehabilitation in 2000-2003, which 
included replacement of all mechanical and electrical components as well as exterior concrete repairs 
and subsequent recoating of the steel mechanisms in 2004 and 2005. In 2018, condition assessments 
were completed for clarifiers #2 and #4, which are included in Appendicies Q and R of the Plan. 

 
In 2019, a major rehabilitation to secondary clarifier #3 was completed which consisted of concrete 
repairs to deteriorated exterior and interior wall surfaces and corbels (launder supports), replacement 
of concrete launders and effluent box with stainless steel, new replacement FRP weirs and scum baffles, 
new dome vents, and extension of the center flocculation well baffle height and depth for improved 